Report No.: 18A0013R-RFUSP25V00

D DEKRA

FCC Test Report

Product Name |LVL50 Wireless Stereo Headset for PS4
Model No 051-049R
FCC ID. X5B-051049R

Applicant [Performance Designed Products, LLC

Address

14144 Ventura Blvd., Suite 200 Sherman Oaks, CA91423 USA

Date of Receipt  |Oct. 02, 2018

Issue Date Oct. 23,2018

Report No. 18A0013R-RFUSP25V00
Report Version V1.0

Testing Laboratory

3023

The test results relate only to the samples tested.
The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

The test report shall not be reproduced without the written approval of QuieTek Corporation.

Page : 1 of 46



Report No.: 18A0013R-RFUSP25V00 > D E K RA

Test Report
Issue Date: Oct. 23, 2018
Report No.: 1I8A0013R-RFUSP25V00

D DEKRA

Product Name LVL50 Wireless Stereo Headset for PS4
Applicant Performance Designed Products, LLC
Address 14144 Ventura Blvd., Suite 200 Sherman Oaks, CA91423 USA
Manufacturer Performance Designed Products, LLC
Model No. 051-049R
EUT Rated Voltage DC 5V (Power by USB) or DC 3.7V (Power by Battery)
EUT Test Voltage DC 5V (Power by USB)
Trade Name PDP
Applicable Standard FCC CFR Title 47 Part 15 Subpart C: 2017
ANSI C63.4: 2014, ANSI C63.10: 2013
KDB 558074 D01 DTS Meas Guidance v05
Test Result Complied

Documented By : D ‘j}l " ’ uan J/

( Senior Adm. Specialist / Rita Huang )

Tested By : g\Qr’ ?}’ ’{’ }\5 \J

(Assistant Engineer / Boris Hsu )

Approved By : m,

( Director / Vincent Lin )

Page : 2 of 46



Report No.: 18A0013R-RFUSP25V00 > DE KRA

Description

1.1
1.2
1.3.
1.4.
1.5.
1.6.
1.7.

2.1.
2.2.
2.3.
2.4,
2.5.

3.1
3.2.
3.3.
3.4.
3.5.

4.1.
4.2.
4.3.
4.4.
4.5.

5.1
5.2.
5.3.
5.4.
5.5.

6.1.
6.2.
6.3.
6.4.
6.5.

7.1.
7.2.

TABLE OF CONTENTS

Page
GENERAL INFORMATION ..ottt ettt e et e e e e e e e e e e e e e e e e e e aneneeaanns 5
EUT DESCIIPTION. ...ttt bbbt b bbb e 5
Operational DESCIIPLION ......cccveiieiie i re e e s e s s be e be e be e teesreesreeereeeeeesreesees 7
Tested SYSIEM DELAIIS........ccccuiii i re s 8
Configuration OF TESTEA SYSTEIM ......oiuiiiiiiiieiee e e 8
BUT EXEICISE SO WA ..eeiiiieeeet ettt ettt e et e ettt e e e s e e et e teeesese e et teteessese e eeeeeeessensnnrens 8
LI A = Vo ] SRS 9
LiSt OF TESt EQUIPIMENT ....oviiiieieiciet ettt 10
(@F0] 0 Lo [5Te1 (=T0 [ 3 0 A TETS] (] o TP TR 11
L= T L S 11
10 0] (SO T PRI 12
B ] A ad (0 Tot =0 [T TRPPT 12
L ot v U] ) Y2 SR 12
Test Result 0f CONAUCTEA EMISSION .......vveiiiieeeeee sttt e seeee e sttt e seseeeeseeeeeesesreeeseneeeesaraeeesaneees 13
PEAK POWEE OULPUL .....o.viitiei sttt sttt e st s e stesteenbesteeneesbesneeseesreenes 15
L= ST (1 o OO PU P TUPTUPRTOURRPRPRN 15
LLIINIIES ettt sttt et e ettt e e et e et ee e e teeaa——teeaa———teea———teaan——tetaa—ttesaarteeaarereeaaerenaanns 15
TS P OCEAUIE ...ttt ettt e ettt et e e e e e e ettt eeeeeeese e aeeeeeeeeeese e eteeeeeenannnreeeeens 15
UNCEITRINTY ...ttt bbbttt bt bbb bbbttt 15
Test Result of Peak POWEN QULPUL.........ccuviiee et ste e sre e st 16
RAIATEA EINIISSION ...ttt eeeeeeeeee ettt ettt e e e e e e e ettt e e e e e se e eeeeeeeeese e reeeeeeerenannees 17
TESE SBIUP .ttt R R r e r e nreeneas 17
10 0 £ TR 18
TSE PIOCEUUIE ...ttt ettt e e ettt e e ettt e e sttt e e st eeeesesaeteesanneeeennaeeeesassseeesanneeeenannaeeenanneees 19
UNCEITAINTY ...ttt bbb bbbt b bbbttt e bbbt 20
Test Result of RAIAted EMISSION .....iciiveiiii ittt b e e s s s b b e e e s s bbae e e sbree s 21
RFE ANTENNA CONAUCTEA TESE...eeiiieeeieeieeteiteseet e s ettt et et e e s et e e s e et esaesreeesaereeesaarereseerereseanns 25
TOSE SBIUP .ttt bbbt b b bbb bRt b Rt b Rttt nheeneas 25
10 0] £ TR 25
B B ad (0 Tot < o [T TTT 25
L0 TT=T =[] Y2 SO SS 25
Test Result of RF antenna CONAUCTE TEST........eiviicveiiiiieiie st e st e s e e st e e e srre e e e serrae s e sesrees 26
2T Lo I Lo o= TSOOPSS 29
B =T T [ o T TSR 29
LT ITI LS .ttt e e e oottt e et e ettt e e e e e e e e —teeeeeeee et ———tteeeeeaae———etteeetetaa————tteeeaeaaa———tareeenaaaa——_s 29
B ] A ad (0 Tot =0 [T TRORT 30
L ot g v U] ) /2SR 31
Test ReSUIt OF BANU EAQE .....eovieieiiec e ste sttt et snae e e sae e sreesnaesneennaesnneas 32
Occupied BandWidth ...........cooo oot 36
L= ST (1 o T OO P U PP P UPROURUURPRN 36
T2 0 £ 36

Page : 3 of 46



Report No.: 18A0013R-RFUSP25V00 > DE KRA

7.3.
7.4.
7.5.

8.

8.1.
8.2.
8.3.
8.4.
8.5.

9.

Attachment 1:
Attachment 2:

TESE PTOCEAUIE ...ttt bttt b bbbt e et b et e 36
UNCEITAINTY ...ttt bbb bbbt bbbt bbbt e bbbt 36
Test Result of Occupied BandWidth .............coiiiiiii e 37
POWEE DENSITY ...ttt bbbt b bbbt e bbbt 40
TOSE SBIUP .ttt bbb bbb bt n Rt r e b e nreeneas 40
00 1 PSSR 40
QIS 0 o (0= [ PSRRI 40
L0 TT=T =[] Y2 SO 40
TeSt RESUIt OF POWET DENSILY .....c.eeuiiiiiiiiiiiieite ettt 41
EMI Reduction Method During Compliance TeStiNG ......c.cccvvvveveiiiie i 46
EUT Test Photographs

EUT Detailed Photographs

Page : 4 of 46



Report No.: 18A0013R-RFUSP25V00

D DEKRA

1. GENERAL INFORMATION

1.1. EUT Description

Product Name

LVL50 Wireless Stereo Headset for PS4

Trade Name PDP

Model No. 051-049R

FCCID. X5B-051049R
Frequency Range 2405.35 - 2477.35MHz
Channel Control Auto

Channel Separation 2MHz

Antenna Gain

Refer to the table “Antenna List”

Channel Number

37

Type of Modulation Pi/4 DQPSK
Antenna Type Printed on PCB
USB Cable Non-Shielded, 2.0m

Antenna List

No. [Manufacturer

Part No.

Peak Gain

1 TATUNG

051-044R (Ant 1)
051-044R (Ant 2)

5.48dBi for 2.4 GHz

Note: The antenna of EUT is conform to FCC 15.203
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Center Frequency of Each Channel:

Channel
Channel 1:
Channel 2:
Channel 3:
Channel 4:
Channel 5:
Channel 6:
Channel 7:
Channel 8:
Channel 9:

Channel 10:

Note:

1. The EUT is an LVL50 Wireless Stereo Headset for PS4 with a built-in 2.4GHz transceiver.

Frequency
2405.35 MHz
2407.35 MHz
2409.35 MHz
2411.35 MHz
2413.35 MHz
2415.35 MHz
2417.35 MHz
2419.35 MHz
2421.35 MHz
2423.35 MHz

Channel

Channel 11:
Channel 12:
Channel 13:
Channel 14:
Channel 15:
Channel 16:
Channel 17:
Channel 18:
Channel 19:
Channel 20:

Frequency
2425.35 MHz
2427.35 MHz
2429.35 MHz
2431.35 MHz
2433.35 MHz
2435.35 MHz
2437.35 MHz
2439.35 MHz
2441.35 MHz
2443.35 MHz

Channel

Channel 21:
Channel 22:
Channel 23:
Channel 24:
Channel 25:
Channel 26:
Channel 27:
Channel 28:
Channel 29:
Channel 30:

Frequency
2445.35 MHz
2447.35 MHz
2449.35 MHz
2451.35 MHz
2453.35 MHz
2455.35 MHz
2457.35 MHz
2459.35 MHz
2461.35 MHz
2463.35 MHz

2. Device contains a diversity function, only worst case is shown in the report.

Channel

Channel 31:
Channel 32:
Channel 33:
Channel 34:
Channel 35:
Channel 36:
Channel 37:

Frequency
2465.35 MHz
2467.35 MHz
2469.35 MHz
2471.35 MHz
2473.35 MHz
2475.35 MHz
2477.35 MHz

3. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to perform
the test.

4. The radiation measurements are performed in X, Y, Z axis positioning. Only the worst case is shown in

the report.
5. The EUT is using two the same SISO antennas(Antl&Ant2) and only the worst case(Ant1) is shown in
the report.

6. These tests are conducted on a sample for the purpose of demonstrating compliance of 2.4GHz
transmitter with Part 15 Subpart C Paragraph 15.247 of spread spectrum devices

Test Mode:

Mode 1: Transmit
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1.3. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product

Manufacturer

Model No. Serial No. Power Cord

1 |Notebook PC

DELL

Latitude E5440 HG26TZ1 Non-shielded, 0.8m

Signal Cable Type

Signal cable Description

A ‘USB Cable

Non-Shielded, 1.7m

1.4. Configuration of Tested System

1.5. EUT Exercise Software

A Notebook PC |
(1)

EUT

(1) Setup the EUT as shown in Section 1.4.
(2) Execute “Avnrea Continue Power (v2018.5.18.1)” on the Notebook PC.

(3) Configure the test mode, the test channel, and the data rate.

(4) Press “OK” to start the continuous Transmit.

(5) Verify that the EUT works properly.
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1.6.

Test Facility

Ambient conditions in the laboratory:

Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 20-35
Humidity (%RH) 25-75 50-65
Barometric pressure (mbar) 860-1060 950-1000

The related certificate for our laboratories about the test site and management system can be downloaded
from DEKRA Testing and Certification Co., Ltd. Web Site:

http://www.dekra.com.tw/english/about/certificates.aspx?bval=5

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in
our Web site: http://www.dekra.com.tw/index_en.aspx

Site Description:

Site Name:
Site Address:

Accredited by TAF
Accredited Number: 3023

DEKRA Testing and Certification Co., Ltd
No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451,

Taiwan, R.O.C.

TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789

E-Mail : info.tw@dekra.com

FCC Accreditation Number: TW3023
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1.7. List of Test Equipment
For Conducted measurements /CB3/SR8

Equipment Manufacturer Model No. Serial No. Cali. Date |Due. Date

Temperature Chamber WIT GROUP TH-1S-B EQ-201-00146 2018/02/12 12019/02/11
X  |Spectrum Analyzer Agilent N9010A MY48030495 2018/10/13 12019/10/12
X |Peak Power Analyzer Keysight 8990B MY51000410 2018/08/01 |12019/07/31
X |Wideband Power Sensor |Keysight N1923A MY 56080003 2018/07/25 12019/07/24
X |Wideband Power Sensor |Keysight N1923A MY 56080004 2018/07/25 12019/07/24
X |EMI Test Receiver R&S ESCS 30 100369 2017/11/07 12018/11/06
X |LISN R&S ESH3-Z5 836679/017 2018/02/09 12019/02/08
X |LISN R&S ENV216 100097 2018/02/09 12019/02/08
For Radiated measurements /Site3/CB8

Equipment Manufacturer Model No. Serial No. Cali. Date |Due. Date
X |Spectrum Analyzer R&S FSP40 100170 2018/03/12 |2019/03/11
X |Loop Antenna Teseq HLA6121 37133 2018/10/13 |2019/10/12
X |Bilog Antenna Schaftner Chase CBL6112B 2707 2018/06/24 12019/06/23
X |Coaxial Cable DEKRA RG 214 LC003-RG 2018/06/14 |12019/06/13
X |Pre-Amplifier Jet-Power JPA-10M1G33 [170101000330010 |2018/06/14 |2019/06/13
X |Horn Antenna ETS-Lindgren 3117 00135205 2018/05/03 |2019/05/02
X |Horn Antenna SCHWARZBECK [9120D 576 2017/11/30 |2018/11/29
X |Pre-Amplifier EMCI EMCO012630SE [980210 2018/04/10 |12019/04/09
X |Horn Antenna Com-Power AH-840 101043 2018/01/09 |2019/01/08
X |Amplifier + Cable EMCI EMC184045SE (980370 2018/03/21 |12019/03/20
X [Filter MICRO-TRONICS [BRM50702 G270 2018/08/06 |2019/08/05
X  [Filter MICRO-TRONICS [BRM50716 G196 2018/08/06 |2019/08/05
Note:
1. All equipments are calibrated every one year.
2. The test instruments marked with “X” are used to measure the final test results.
3.  Test Software version :QuieTek EMI 2.0 V2.1.113.
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2. Conducted Emission

2.1. Test Setup

Reference Plane

Test Receiver

i 40cm

A
A 4

EUT
My Ilzlzld:|ll3:1|lV A Load [ N
— (QHoo L( N\
N LISN LISN
o 9

L1177
LISN

Ground Plane
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2.2

2.3.

24.

Limits
FCC Part 15 Subpart C Paragraph 15.207 (dBuV) Limit
Frequency Limits
MHz QP AVG
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Test Procedure

The EUT and simulators are connected to the main power through a line impedance stabilization

network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the measuring

equipment. The peripheral devices are also connected to the main power through a LISN that

provides a 50ohm /50uH coupling impedance with 50ohm termination. (Please refers to the block

diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the

maximum emission, the relative positions of equipment and all of the interface cables must be

changed according to ANSI C63.4: 2014 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using a

receiver bandwidth of 9kHz.

Uncertainty

+2.26dB
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2.5. Test Result of Conducted Emission
Product LVL50 Wireless Stereo Headset for PS4
Test [tem Conducted Emission Test
Power Line Line 1
Test Date : 2018/10/09
Test Mode Mode 1: Transmit
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuVv dBuVv dB dBuVv
Line 1
Quasi-Peak
0.173 9.742 35.120 44.862 -20.481 65.343
0.287 9.741 24.880 34.621 -27.465 62.086
0.513 9.751 32.200 41.951 -14.049 56.000
1.779 9.812 12.780 22.592 -33.408 56.000
3.478 9.869 15.880 25.749 -30.251 56.000
9.607 10.065 16.360 26.425 -33.575 60.000
Average
0.173 9.742 22.500 32.242 -23.101 55.343
0.287 9.741 18.130 27.871 -24.215 52.086
0.513 9.751 24.060 33.811 -12.189 46.000
1.779 9.812 6.560 16.372 -29.628 46.000
3.478 9.869 5.780 15.649 -30.351 46.000
9.607 10.065 12.070 22.135 -27.865 50.000
Note:
1.  All Reading Levels are Quasi-Peak and average value.
2. “  “means the worst emission level.
3.  Measurement Level = Reading Level + Correct Factor
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Product LVL50 Wireless Stereo Headset for PS4
Test [tem Conducted Emission Test
Power Line Line 2
Test Date : 2018/10/09
Test Mode Mode 1: Transmit
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuVv dBuVv dB dBuVv
Line 2
Quasi-Peak
0.185 9.737 32.080 41.817 -23.183 65.000
0.283 9.740 24.320 34.060 -28.140 62.200
0.513 9.741 28.580 38.321 -17.679 56.000
1.232 9.780 13.620 23.400 -32.600 56.000
3.693 9.874 21.040 30.914 -25.086 56.000
9.611 10.077 11.600 21.676 -38.324 60.000
Average
0.185 9.737 19.990 29.727 -25.273 55.000
0.283 9.740 17.200 26.940 -25.260 52.200
0.513 9.741 21.180 30.921 -15.079 46.000
1.232 9.780 6.480 16.260 -29.740 46.000
3.693 9.874 9.200 19.074 -26.926 46.000
9.611 10.077 5.780 15.856 -34.144 50.000
0.185 9.737 19.990 29.727 -25.273 55.000

Note:

1. All Reading Levels are Quasi-Peak and average value.

2. 33

“ means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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3.1.

3.2.

3.3.

34.

Peak Power Output

Test Setup

Conducted Measurement

RF Cable

Ut 1

SMA

Limits

The maximum peak power shall be less 1 Watt.

Test Procedure

Spectrum

Analyzer

The EUT was tested according to DTS test procedure of KDB 558074 section 8.3.1.3 PKPM1
Peak-reading power meter method for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

+1.19dB
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3.5.

Test Result of Peak Power Output

Product LVL50 Wireless Stereo Headset for PS4

Test Item Peak Power Output Data

Test Site No.3 OATS

Test Date 2018/10/08

Test Mode Mode 1: Transmit

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (dBm) (dBm)

01 2405.35 4.55 <30dBm Pass
19 2441.35 4.32 <30dBm Pass
37 2477.35 3.66 <30dBm Pass

Note: Measurement Level =Reading value on power meter + cable loss
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4. Radiated Emission

4.1. Test Setup

Radiated Emission Under 30MHz

Non-Conducted

Tal A~

EUT

K0cm

P
3m

Antenna Mast
Broadband or Loop
Antenna

Antenna height isIm.

e
1m

Test
Receiver

Radiated Emission Below 1GHz

| %I Fully soldered Metal Ground |
o Receiver

[FRP Dome

I

Non-Conducted Table

EUT

1m to 4m

The height of broad

band antenna was

scanned from 1m to 4m.

The distance between
antenna and turn table

was 3m..

Wil

Test
Receiver

|Fully soldered Metal Ground || To Controller;Ij

To Receiver
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Radiated Emission Above 1GHz

The height of board band or
Dipole Antenna was scanned
from 1M to 4M.

The distance between antenna
and turn table was 3M regards
to the standard adopted.

RF absorber material
EUT on the ground plane.
/ —
O O
| %l To Receiver| | Prg-
Amplifier

I I

4.2. Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated
by at least 20dB below the level of the fundamental or to the general radiated emission limits in
paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209(a) Limits
Frj\‘}[‘ggcy uV/m @3m dBuV/m@3m
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks:E field strength (dBuV/m) = 20 log E field strength (uV/m)
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4.3.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure

of KDB558074 for compliance to FCC 47CFR 15.247 requirements.
Measuring the frequency range below 1GHz, the EUT is placed on a turn table which is 0.8 meter

above ground,when measuring the frequency range above 1GHz, the EUT is placed on a turn table
which is 1.5 meter above ground.

The turn table is rotated 360 degrees to determine the position of the maximum emission level.

The EUT was positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned between 1 meter and 4 meters to find out the maximum emission level. This is
repeated for both horizontal and vertical polarization of the antenna. In order to find the maximum
emission, all of the interface cables were manipulated according to ANSI C63.10: 2013 on radiated
measurement.

The resolution bandwidth below 30MHz setting on the field strength meter is 9kHz and
30MHz~1GHz is 120kHz and above 1GHz is 1IMHz.

Radiated emission measurements below 30MHz are made using Loop Antenna and 30MHz~1GHz are
made using broadband Bilog antenna and above 1GHz are made using Horn Antennas.

The measurement is divided into the Preliminary Measurement and the Final Measurement.

The suspected frequencies are searched for in Preliminary Measurement with the measurement
antenna kept pointed at the source of the emission both in azimuth and elevation, with the polarization
of the antenna oriented for maximum response. The antenna is pointed at an angle towards the source
of the emission, and the EUT is rotated in both height and polarization to maximize the measured
emission. The emission is kept within the illumination area of the 3 dB bandwidth of the antenna.

The worst radiated emission is measured in the Open Area Test Site on the Final Measurement.

The measurement frequency range form 9kHz - 10th Harmonic of fundamental was investigated.
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4.4.

RBW and VBW Parameter setting:

According to KDB 558074 section 8.3.2.1 Peak power measurement procedure
RBW = as specified in Table 1.

VBW >3 x RBW.
Table 1 —RBW as a function of frequency

Frequency RBW

9-150 kHz 200-300 Hz
0.15-30 MHz 9-10 kHz
30-1000 MHz 100-120 kHz
> 1000 MHz 1 MHz

According to KDB 558074 section 8.3.2.1Average power measurement procedure

RBW = 1MHz.

VBW = 10Hz, when duty cycle > 98 %
VBW > 1/T, when duty cycle <98 %

( T refers to the minimum transmission duration over which the transmitter is on and is

transmitting at its maximum power control level for the tested mode of operation.)

2.4GHz band Duty Cycle T /T VBW
(%) (ms) (Hz) (Hz)
Pi/4 DQPSK 100 -- - 10

Note: Duty Cycle Refer to Section 9

Uncertainty

I+

-+

4.08 dB above 1GHz
4.22 dB below 1GHz
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4.5. Test Result of Radiated Emission

Product : LVL50 Wireless Stereo Headset for PS4
Test [tem : Harmonic Radiated Emission Data
Test Site : No.3 OATS
Test Date : 2018/10/12
Test Mode Mode 1: Transmit (2405.35MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
4810.700 2.526 43.406 45.933 -28.067 74.000
7216.050 9.399 39.892 49.291 -24.709 74.000
9621.400 10.269 38.951 49.220 -24.780 74.000
Vertical
Peak Detector:
4810.700 2.922 41.049 43.972 -30.028 74.000
7216.050 9.884 38.894 48.778 -25.222 74.000
9621.400 10.750 38.114 48.864 -25.136 74.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission levels of other frequencies are very lower than the limit and not show in test report..
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Product : LVL50 Wireless Stereo Headset for PS4
Test Item : Harmonic Radiated Emission Data
Test Site : No.3 OATS
Test Date : 2018/10/12
Test Mode Mode 1: Transmit (2441.35MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
4882.700 2.021 41.708 43.729 -30.271 74.000
7324.050 9.783 38.114 47.897 -26.103 74.000
9765.400 9.687 40.151 49.838 -24.162 74.000
Vertical
Peak Detector:
4882.700 2.484 40.841 43.325 -30.675 74.000
7324.050 10.399 39.268 49.667 -24.333 74.000
9765.400 10.320 39.589 49.909 -24.091 74.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission levels of other frequencies are very lower than the limit and not show in test report..
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Product LVL50 Wireless Stereo Headset for PS4
Test Item Harmonic Radiated Emission Data
Test Site No.3 OATS
Test Date 2018/10/12
Test Mode Mode 1: Transmit (2477.35MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
4954.700 2.529 42.724 45.254 -28.746 74.000
7432.050 10.524 38.673 49.197 -24.803 74.000
9909.400 10.189 39.807 49.996 -24.004 74.000
Vertical
Peak Detector:
4954.700 3.316 43.302 46.618 -27.382 74.000
7432.050 11.221 38.070 49.291 -24.709 74.000
9909.400 11.240 39.845 51.085 -22.915 74.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

98]

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission levels of other frequencies are very lower than the limit and not show in test report..
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Product : LVL50 Wireless Stereo Headset for PS4

Test [tem : General Radiated Emission Data

Test Site : No.3 OATS

Test Date : 2018/10/15

Test Mode Mode 1: Transmit (2441.35MHz)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal

229.820 -8.001 42.281 34.280 -11.720 46.000
351.070 -1.296 34.616 33.320 -12.680 46.000
491.720 1.521 34.522 36.043 -9.957 46.000
559.620 2.147 36.432 38.579 -7.421 46.000
632.370 1.388 32.961 34.349 -11.651 46.000
842.860 6.248 31.622 37.870 -8.130 46.000
Vertical
175.500 -1.842 34.225 32.383 -11.117 43.500
342.340 -0.936 27.086 26.150 -19.850 46.000
519.850 0.954 25.630 26.584 -19.416 46.000
608.120 2.175 23.668 25.843 -20.157 46.000
833.160 1.716 29.632 31.348 -14.652 46.000
933.070 3.209 28.633 31.842 -14.158 46.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
4. The average measurement was not performed when the peak measured data under the limit of average
detection.
5. The emission levels of other frequencies are very lower than the limit and not show in test report..

98]
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S.

5.1.

5.2.

5.3.

54.

RF Antenna Conducted Test

Test Setup

RF antenna Conducted Measurement:

EUT

RF Cable

1

Limits

SMA
Connecter

Spectrum

Analyzer

According to FCC Section 15.247(d). In any 100 kHz bandwidth outside the frequency band in

which the spread spectrum or digitally modulated intentional radiator is operating, the radio

frequency power that is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based

on either an RF conducted or measurement, provided the transmitter demonstrates compliance

with the peak conducted power limits. If the transmitter complies with the conducted power

limits based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB.

Test Procedure

The EUT was tested according to DTS test procedure of KDB558074 for compliance to FCC 47CFR

15.247 requirements.

Uncertainty

The measurement uncertainty
Conducted is defined as + 1.20dB
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5.5. Test Result of RF antenna conducted test

Product : LVL50 Wireless Stereo Headset for PS4
Test Item : RF antenna conducted test

Test Site : No.3 OATS

Test Mode Mode 1: Transmit

Channel 01 (2405.35MHz) 30M-25GHz

Spurious Emission(30MHz-25GHz)

[—— Limitline: -18.56

Reading Value |
T

0 Sweep Time: Auto

A0 +
20 F
30
A0 F

50+

m MMWM
-T0 E
80 F
90

dBm

GHz

Note: The above test pattern is synthesized by multiple of the frequency range.
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Product : LVL50 Wireless Stereo Headset for PS4
Test Item : RF antenna conducted test

Test Site : No.3 OATS

Test Mode Mode 1: Transmit

Channel 19 (2441.35MHz) 30M-25GHz

Spurious Emission(30MHz-25GHz)

[—— LimitTine: -19.22

Reading Value |
T

T T T T
10 F REBW: 100k, VBW: 300k | i
Sweep Time: Auto

0

a0
a0 £
g -30 ¥
£ 4k ]
50 £
S0+ ]
70 ]
a0 1 ]
90 t t t t
5 10 15 20 25
GHz

Note: The above test pattern is synthesized by multiple of the frequency range.
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Product : LVL50 Wireless Stereo Headset for PS4
Test Item : RF antenna conducted test

Test Site : No.3 OATS

Test Mode Mode 1: Transmit

Channel 37 (2477.35MHz) 30M-25GHz

Spurious Emission(30MHz-25GHz)

[—— LimitTine: -19.63

Reading Value |

0
A0 F
-20
30 F
40 ¥
50
60 4
-70
-80

dBm

GHz

Note: The above test pattern is synthesized by multiple of the frequency range.
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6.

6.1.

6.2.

Band Edge

Test Setup

RF Conducted Measurement

RF Cable

Ut 1

SMA

Spectrum

Analyzer

RF Radiated Measurement:

= 1
I* 3m g

The height of board band or
Dipole Antenna was scanned
from 1M to 4M.

The distance between antenna
and turn table was 3M regards

to the standard adopted.

EUT RF absorber material

on the ground plane.
/ —

(@) (@)

| %l To Receiver Pre-

Amplifier

I I

Limits

According to FCC Section 15.247(d). In any 100 kHz bandwidth outside the frequency band in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth
within the band that contains the highest level of the desired power, based on either an RF conducted
or measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.
Attenuation below the general limits specified in Section 15.209(a) is not required. In addition,
radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also

comply with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).
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6.3.

Test Procedure

The EUT was setup according to ANSI C63.10, 2013 and tested according to DTS test procedure
of KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The EUT is placed on a turn table which is 1.5 meter above ground. The turn table is rotated 360

degrees to determine the position of the maximum emission level. The EUT was positioned such that

the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This is

repeated for both horizontal and vertical polarization of the antenna. In order to find the maximum

emission, all of the interface cables were manipulated according to ANSI C63.10:2013 on radiated

measurement.

RBW and VBW Parameter setting:

According to KDB 558074 section 8.3.2.1Peak power measurement procedure
RBW = as specified in Table 1.

VBW >3 x RBW.

Table 1 —RBW as a function of frequency

Frequency RBW

9-150 kHz 200-300 Hz
0.15-30 MHz 9-10 kHz
30-1000 MHz 100-120 kHz
> 1000 MHz 1 MHz

According to KDB 558074 section 8.3.2.1 Average power measurement procedure

RBW = 1MHz.

VBW = 10Hz, when duty cycle > 98 %
VBW > 1/T, when duty cycle <98 %

( T refers to the minimum transmission duration over which the transmitter is on and is

transmitting at its maximum power control level for the tested mode of operation.)

2.4GHz band Duty Cycle T /T VBW
(%) (ms) (Hz) (Hz)
Pi/4 DQPSK 100 -- - 10

Note: Duty Cycle Refer to Section 9
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6.4. Uncertainty

I+

4.08 dB above 1GHz
4.22 dB below 1GHz

+
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6.5. Test Result of Band Edge

Product : LVL50 Wireless Stereo Headset for PS4
Test Item : Band Edge Data

Test Site : No.3 OATS

Test date : 2018/10/09

Test Mode Mode 1: Transmit (2405.35MHz)

RF Radiated Measurement (Horizontal):

Channel No Frequency | Correct Factor | Reading Level [Emission Level| Peak Limit | Average Limit Result
" | (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)

01 (Peak) 2388.116 6.467 42.863 49.329 74.00 54.00 Pass
01 (Peak) 2390.000 6.474 41.897 48.372 74.00 54.00 Pass
01 (Peak) 2400.000 6.528 56.962 63.490 - -- Pass
01 (Peak) 2405.507 6.562 89.817 96.379 -- -- --
01 (Average) | 2387.101 6.462 27.404 33.866 74.00 54.00 Pass
01 (Average) | 2390.000 6.474 26.819 33.294 74.00 54.00 Pass
01 (Average) | 2400.000 6.528 50.136 56.664 -- -- Pass
01 (Average) | 2405.362 6.561 89.036 95.597 -- -- --
Figure Channel 01: Horizontal (Peak)

120.0-

80.0- /

F0.0- Jr \.

B80.0
50.0 -

40.0

LevelidBut/m)

30.0

20.0-|

10.0-

0.0-

2340000 ESEEIPDDD 236EIPDDD ESTEIPDDD ESSEIH}DD ESQEILDDD 2400.000 241EIPDDD 242{‘}{}!}!} 243{‘}{}!}0 2440 004
Frequency (MH=)
Figure Channel 01: Horizontal (Average)
120.0—
110.0-
1.00.0 -|
S0.0 -
80.0 |
E T0.0
2 600-
R,
E 50.0- kY
40.0 -
30.0 |
20.0 |
10.0 -

0.0
2340.000  2350.000  2360.000  2370.000  2380.000  2390.000  2400.000 2410000  2420.000  2430.000  2440.00{

Frequency (WMHz)

Note :
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.
3. The average measurement was not performed when the peak measured data under the limit of average
detection.
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Product
Test Item
Test Site
Test date
Test Mode

LVL50 Wireless Stereo Headset for PS4
Band Edge Data

No.3 OATS
2018/10/09

Mode 1: Transmit (2405.35MHz)

RF Radiated Measurement (Vertical):

Channel No Frequency | Correct Factor | Reading Level [Emission Level| Peak Limit | Average Limit Result
| (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)
01 (Peak) 2385.362 5.901 41.185 47.085 74.00 54.00 Pass
01 (Peak) 2390.000 5.880 39.749 45.630 74.00 54.00 Pass
01 (Peak) 2400.000 5.879 50.750 56.629 - -- Pass
01 (Peak) 2405.652 5.893 83.481 89.375 - - --
01 (Average) | 2390.000 5.880 24.124 30.005 74.00 54.00 Pass
01 (Average) | 2400.000 5.879 43.590 49.469 -- -- Pass
01 (Average) | 2405.362 5.893 82.561 88.454 -- -- --
Figure Channel 01: Vertical (Peak)
120.0 -
110.0
100.0 |
S0.0 |
80.0 - /
= F0.0 -] J[ lll
3 soo- Wi
%g 50.0- W
40.0 -
30.0 -
20.0 -]
100
23?48000 2356.000 2350‘.000 2376.000 2386.000 2390‘.000 2400.000 2416.000 2426.000 2436.000 2-‘-1-40‘.001
Frequency (MHz)
Figure Channel 01: Vertical (Average)
120.0 -
110.0-
100.0 -
90.0 -
800
= T0.0 |
E 60.0-]
% 50.0- 4
~ a0 \\b
30,0
200
10.0-
25?4_0000 235{;'.000 236{;.000 237{;'.000 238{;'.000 ESQCLJJDD 2400.000 241{;.000 2426.000 243{;'.000 2440 004
Frequency (MHz)
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.
3. The average measurement was not performed when the peak measured data under the limit of average
detection.
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Product
Test Item
Test Site
Test date
Test Mode

LVL50 Wireless Stereo Headset for PS4
Band Edge Data

No.3 OATS
2018/10/09

Mode 1: Transmit (2477.35MHz)

RF Radiated Measurement (Horizontal):

Channel No Frequency | Correct Factor | Reading Level [Emission Level| Peak Limit | Average Limit Result
" | (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)

39 (Peak) 2477.123 7.065 89.029 96.094 -- -- --
39 (Peak) 2483.500 7.110 51.244 58.354 74.00 54.00 Pass
39 (Peak) 2484.080 7.114 51.672 58.786 74.00 54.00 Pass
39 (Average) | 2477.413 7.067 88.187 95.254 -- -- --
39 (Average) | 2483.500 7.110 39.822 46.932 74.00 54.00 Pass
39 (Average) | 2484.080 7.114 40.658 47.772 74.00 54.00 Pass
Figure Channel 39: Horizontal (Peak)

120.0 -

110.0

100.0 |

S0.0 -

80.0 -

\

F0.0 -

Level{dBuy/m)

40.0 -

30.0 -

20.0 -

10.0-

0.0

60.0 -
500

-

e VR U S —

T
2433 500

v
2450000

T
2460.000

v v
2470000 2480.000

T
2450.000

v
2500000

T
2510.000

T
2520.000

T i
2533.504

Frequency (MHz=)
Figure Channel 39: Horizontal (Average)
120.0-
110.0-
100.0-
90.0-
80.0-
£ 700
Z 600
=
= 50.0- b
40.0-
30.0-
20.0-
10.0-
0.0- T T T T T T T T T
2433.500 2450000  2460.000  2470.000  2480.000  2490.000  2500.000  2510.000  2520.000 2533.50
Freguency (MH=)
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.
3. The average measurement was not performed when the peak measured data under the limit of average
detection.
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Product
Test Item
Test Site
Test date
Test Mode

LVL50 Wireless Stereo Headset for PS4
Band Edge Data

No.3 OATS
2018/10/09

Mode 1: Transmit (2477.35MHz)

RF Radiated Measurement (Vertical):

Channel No Frequency | Correct Factor | Reading Level [Emission Level| Peak Limit | Average Limit Result
| (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)
39 (Peak) 2477.123 6.323 82.373 88.696 -- -- --
39 (Peak) 2483.500 6.363 45.770 52.133 74.00 54.00 Pass
39 (Peak) 2484.370 6.368 46.579 52.948 74.00 54.00 Pass
39 (Average) | 2477.413 6.325 81.452 87.777 -- -- --
39 (Average) | 2483.500 6.363 33.551 39.914 74.00 54.00 Pass
39 (Average) | 2484.080 6.367 34.451 40.818 74.00 54.00 Pass
Figure Channel 39: Vertical (Peak)
120.0 -
110.0
100.0 |
S0.0 |
80.0 - .\
= 70.0- 1 4
2’;; 60.0-
%g SDDWV/’/
40.0 -
30.0 -
20.0 -]
100
ng;’I.SDD 2450‘.000 2450‘.000 24?0‘.000 2480‘.000 2496.000 2500‘.000 2510‘.000 2526.000 I2533‘.501
Frequency (MHz)
Figure Channel 39: Vertical (Average)
120.0 -
110.0-
100.0 -
90.0 -
80.0 -
= T0.0 |
§ 60.0-]
F‘E 50.0- |
B A0.0 -
30,0
20.0 |
10.0 |
ng_S.SDD 245EID.DDD 246E;'.DDD 24?EID.DDD 2486.000 249{;'.DDD ESDEID.DDD 251E;'.DDD 252{;'.DDD I2533.501
Frequency (MHz)
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.
3. The average measurement was not performed when the peak measured data under the limit of average
detection.
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7.1.

7.2.

7.3.

74.

Occupied Bandwidth
Test Setup
RF Cable
Ut 1
SMA
Connecter
Limits

The minimum bandwidth shall be at least 500 kHz.

Test Procedure

Spectrum

Analyzer

The EUT was setup according to ANSI C63.10 2013; tested according to DTS test procedure of

KDB558074 for compliance to FCC 47CFR 15.247 requirements.
Set RBW = 1-5% of the emission bandwidth, VBW>3*RBW

Uncertainty

+ 283Hz
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7.5.

Test Result of Occupied Bandwidth

Product LVL50 Wireless Stereo Headset for PS4
Test [tem Occupied Bandwidth Data
Test Site No.3 OATS
Test Mode Mode 1: Transmit (2405.35MHz)
Channel No Frequency Measurement Level Required Limit Result
) (MHz) (kHz) (kHz)
01 2405.35 1640 >500 Pass
Figure Channel 01:
ri Keysight Spectrum Analyzer - Swept SA E‘\ﬁl\é}l
i rRL [ RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [03:05:34 PMOct 08, 2018
|[Center Freq 2.405350000 GHz \ Avg Type: Log-Pwr TcElT73456|  Frequeney
PNO: Wide () Trig: Free Run TYPE| M WARMAA
IFGain:Low #Atten: 20 dB oET|P NNNNN
Auto Tune
Ref Offset 0.5 dB Mkr2 2.404 55 GHz
{0 gl Ref 10.50 dBm -5.37 dBm
1
o.500 ’2 e i Center Freq(|
950 2.405350000 GHz
-19.5
298 StartFreqf|
395 2.400350000 GHz
-49.5
-59.5
was Stop Freqj|
' 2.410350000 GHz
-79.5
Center 2.405350 GHz Span 10.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 1.000 ms (1001 pts) 1,000000 MHz,
| N S O S 211515 N ) ARG - | Man
1| N f 2.404 98 GHz 0.70 dBm
2| N f 2.404 55 GHz -5.37 dBm
3N T 2.406 19 GHz 5.44dBm Freq Offset
Z | 0 Hz
5 E
7
8
9
10
11 <

m b

STATUS
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Product LVL50 Wireless Stereo Headset for PS4
Test Item Occupied Bandwidth Data
Test Site No.3 OATS
Test Mode Mode 1: Transmit (2441.35MHz)
Channel No Frequency Measurement Level Required Limit Result
' (MHz) (kHz) (kHz)
19 2441.35 1700 >500 Pass
Figure Channel 19:
[EE Keyeigh Spectrum Anslyzer - Swept SA T e aa)]
| [ RF [soQ ac | | | SENSE:INT] | ALIGN AUTO  [03:12:39 PMOct 08, 2018
|[Center Freq 2.441350000 GHz | . Avg Type: Log-Pwr TcETa3456|  Frequency
PNO: Wide o0 Trig: Free Run TYPE| M WAArAfit
IFGain:Low #Atten: 20 dB DET|P NNNNN
Auto Tune
Ref Offset 0.5 dB Mkr2 2.440 53 GHz
1L%gB!div Ref 10.50 dBm -5.53 dBm
1
500 02 et 3 =y Center Freq||
250 2.441350000 GHz
-19.5
225 StartFreq||
395 2.436350000 GHz
-49.5
595
soe Stop Freq||
’ 2.446350000 GHz
795
Center 2.441350 GHz Span 10.00 MHZz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 1.000 ms (1001 pts) 1.000000 MHz
| N A 1500 e R S - [ Man
HHE—eem—
N f 7442 23 GHz 83dBm Frec Offset
0 Hz

m

1
2
3
4
5
6
7
8
9
10
11

=
@
]

STATUS

Page: 38 of 46



Report No. 18A0013R-RFUSP25V00 > D E K RA

Product : LVL50 Wireless Stereo Headset for PS4
Test Item : Occupied Bandwidth Data
Test Site : No.3 OATS
Test Mode Mode 1: Transmit (2477.35MHz)
Channel No Frequency Measurement Level Required Limit Result
' (MHz) (kHz) (kHz)
37 2477.35 1670 >500 Pass
Figure Channel 37:
Fﬁ Keysight Spectrum Analyzer - Swept SA @@l@_
X rRL [ RF [soQ ac | | | SENSE:INT] | ALIGN AUTO  [03:15:25 PMOct 08, 2018
|[Center Freq 2.477350000 GHz | . Avg Type: Log-Pwr TcETa3456|  Frequency
PNO: Wide o) Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 20 dB DET|P NNNNN
o Offect05 B MKr2 2.476 53 GHZ Auto Tune
10 dBJdiv__ Ref 10.50 dBm -6.04 dBm
Log 1
0500 02 oy Center Freq||
250 2.477350000 GHz
-19.5
295 StartFreq(|
388 - 2.472350000 GHz
-49.5 =
595
e Stop Freq||
’ 2.482350000 GHz
795
Center 2.477350 GHz Span 10.00 MHZz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 1.000 ms (1001 pts) 1.000000 MHz
| R S A 500 e A S - [ Man
1| N i 2.477 65 GHz 0.28 dBm
2] N f 2.476 53 GHz 6.04 dBm
3[ N f 2.478 20 GHz 574 dBm Freq Offset
4 0Hz
5 E
6
7
8
9
10
11 L
IMSG STATUS
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8.1.

8.2.

8.3.

8.4.

Power Density

Test Setup

EUT

RF Cable

1

Limits

SMA
Connecter

Spectrum

Analyzer

The transmitted power density averaged over any 1 second interval shall not be greater +8dBm in any

3kHz bandwidth.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013, the maximum power spectral density using
KDB 558074 section 8.4 PKPSD (peak PSD) method.

Uncertainty

+1.20dB
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8.5.

Test Result of Power Density

Product LVL50 Wireless Stereo Headset for PS4
Test Item Power Density Data
Test Site No.3 OATS
Test Mode Mode 1: Transmit(2405.35MHz)
Frequenc Measure Level Limit
Channel No. d y Result
(MHz) (dBm) (dBm)
01 2405.35 1.14 < 8dBm Pass
Figure Channel 01:
[EE Keyeigh Spectrum Anslyzer - Swept SA = & =]
i rL [ [s00 ac | | | SENsE:NT] | ALIGN AUTO _ [03:05:54 PMOct 08,2018
|[Center Freq 2.405350000 GHz | . Avg Type: Log-Pwr TcETa3456|  Freauency
PNO: Wide (o Trig: Free Run TYPE| M ¥haAtfri
IFGain:Low — #Atten: 20 dB OET|/P NNNNN
Auto Tune
Ref Offset0.5 dB Mkr1 2.405 504 98 GHz
10dBidiv  Ref 10.50 dBm 1.14 dBm
Loy
.1 Center Freq||
0.500 = 2.405350000 GHz
-9.50
StartFreq||
195 2.404120000 GHz
8 Stop Freqj|
2.406580000 GHz
2395
CF Step
495 246.000 kHz
[Auto Man
-59.5
Freq Offset
-B9.5
0 Hz
795
Center 2.405350 GHz Span 2.460 MHz
Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 1.000 ms (1001 pts)
IMSG STATUS
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Product : LVL50 Wireless Stereo Headset for PS4
Test Item : Power Density Data
Test Site : No.30ATS
Test Mode Mode 1: Transmit (2441.35MHz)
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (dBm) (dBm)
19 2441.35 0.78 < 8dBm Pass
Figure Channel 19:
ri Keysight Spectrurn Analyzer - Swept SA ===
I RrRL [ RF [s0q ac | | | SENSE:INT] | ALIGN AUTO [03:13:00 PMOct 08, 2018
|Center Freq 2.441350000 GHz | . Avg Type: Log-Pwr TcETz3456|  Frequency
PNO: Wide D Trig: Free Run TYPE| M WAMAAMAA-
IFGain:Low #Atten: 20 dB per|P NNNNN
Auto Tune
Ref Offset 0.5 dB Mkr1 2.441 569 3 GHz
10dBidiv  Ref 10.50 dBm 0.78 dBm
fLog T
’1 CenterFreq||
0 500 2.441350000 GHz
-9.50
StartFreq|]
195 2.440075000 GHz
8 o stop Freq|
2.442625000 GHz
-395
CF Step
95 255,000 kHz
[Auto Man
-59.5
Freq Offset
-69.5
0Hz
795
Center 2.441350 GHz Span 2.550 MHz,
Res BW 100 kHz #VBW 300 kHz Sweep @#Swp) 1.000 ms (1001 pts)
IMSG STATUS
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Product LVL50 Wireless Stereo Headset for PS4
Test Item Power Density Data
Test Site No.3 OATS
Test Mode Mode 1: Transmit (2477.35MHz)
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (dBm) (dBm)
37 2477.35 0.37 < 8dBm Pass
Figure Channel 37:
Fﬁ Keysight Spectrum Analyzer - Swept SA @\ﬁl@_
X rL [ RF [s0e ac | | | SENSE:INT] | ALIGN AUTO 03:15:45 PM Oct 08, 2018
|[Center Freq 2.477350000 GHz \ Avg Type: Log-Pwr ace[lo3sse|  Freauency
PNO: Wide (o 1rig: Free Run TYPEIM
IFGain:Low ™ #Atten: 20 dB DET|P NNNNN
Auto Tune
Ref OFfect 0.5 dB Mkr1 2.477 495 3 GHz
10 dBidiv  Ref 10.50 dBm 0.37 dBm
fLog
’1 Center Freq||
0.500 2.477350000 GHz
-9.50
Start Freq|
98 2.476097500 GHz
25 Stop Freq(|
2.478602500 GHz
-39.5
CF Step
495 250.500 kHz
[Auto Man
-59.5
Freq Offset
-B9.5
0 Hz
795
Center 2477350 GHz Span 2.505 MHz
Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 1.000 ms (1001 pts)
IMSG STATUS
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9. Duty Cycle

9.1. Test Setup

EUT

RF Cable

1

9.2. Test Procedure

SMA

Spectrum

Analyzer

The EUT was setup according to ANSI C63.10 2013; tested according to DTS test procedure of

KDB558074 for compliance to FCC 47CFR 15.247 requirements.

9.3. Uncertainty

+ 2.31msec
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9.4. Test Result of Duty Cycle

Product
Test Item
Test Mode

LVL50 Wireless Stereo Headset for PS4
Duty Cycle

Mode 1: Transmit

Duty Cycle Formula:

Duty Cycle = Ton / (Ton + Toff)

Duty Factor = 10 Log (1/Duty Cycle)

Results:
2.4GHz band Ton Ton + Toff Duty Cycle Duty Factor
(ms) (ms) (%) (dB)
Pi/4 DQPSK - - 100 0
ri Keysight Spectrum Analyzer - Swept SA (=0 =R
| RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [03:22:24 PMOct 08, 2018
|[Center Freq 2.477350000 GHz \ Avg Type: Log-Pwr el r3456 |  Fredueney
PNO: Fast o) Trig: Free Run TYPE
IFGain:Low  #Atten: 20 dB per|P NNNNN
Auto Tune
10 dBidiv =~ Ref 10.00 dBm
fLog
Center Freq|

0.0o

-100

2.477350000 GHz

=200

-300

StartFreq||
2.477350000 GHz|

-400

Stop Freq(]
2.477350000 GHz

-50.0

600

CF Step
1.000000 MHz|
Auto Man

-ran

-80.0

Freq Offset
0 Hz|

Center 2.477350000 GHz
Res BW 1.0 MHz

VBW 1.0 MHz

Span 0 Hz
Sweep 10.00 ms (1001 pts)

IMSG

STATUS
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10. EMI Reduction Method During Compliance Testing

No modification was made during testing.
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